
FINAL

TASK 3 - FEASIBILITY STUDY REPORT

WASTEWATER FEASIBILITY STUDY FOR 
THE TOWN OF PĀHOA

  

County of Hawai‘i
Department of Environmental Management
345 Kekuanao‘a Street, Suite 41
Hilo, Hawai‘i 96720

October 2023



 

 

 

FINAL 
FEASIBILITY STUDY REPORT  

WASTEWATER FEASIBILITY STUDY FOR THE TOWN OF 
PĀHOA 

 

 

 

Prepared for: 

 

County of Hawai‘i 
Department of Environmental Management 
345 Kekūanāo‘a Street, Suite 41 
Hilo, Hawai‘i 96720 

Prepared by: 

AECOM Technical Services, Inc. 

1001 Bishop Street, Suite 1600 

Honolulu, Hawai‘i 96813-3698 

 

 

October 2023 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 i 
[...]
organic wastes to gases over time and reducing the solids volume. Septic tanks may be 
designed with one or two compartments. In either design, the separated liquid is drawn off 
in the zone between the floating scum and the settled sludge layers. 

Biological treatment of the clarified effluent from the septic tank principally occurs during 
disposal in the leach field.  Nutrients in the wastewater promote the formation of a biological 
growth mat (biomat) which accounts for most of the nitrogen reduction within the leach 
field.   

Maintenance checks must be made regularly to determine when the floatables and sludge in 
the septic tanks need to be pumped out to prevent excessive buildup. Such buildup causes 
scum and sludge to escape to the leach field and plug the pipe openings leading to the leach 
field. 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-6 

 

 

Source: EPA [17] 

Figure 6-1 Flow Schematic of Septic Tank and Leach Field 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-7 

6.2.1.2 AEROBIC TREATMENT UNIT AND LEACH FIELD 

Aerobic treatment units (ATUs) come in a variety of forms. The basic design consists of a 
single tank that is separated into chambers to permit entering wastewater to be treated in 
special stages Figure 6-2 [19]. The initial chamber is a settling compartment for the removal 
of heavy solids and floatable matter. The wastewater then flows to a second chamber, where 
it undergoes aerobic biological decomposition, typically with air pumped in from an external 
source.  ATUs generally use a flow-through design with no moving parts, except for an 
external air pump to supply oxygen to a submerged aerator to sustain biological treatment. 

Packaged ATUs achieve a high degree of wastewater treatment and can be customized with 
add-on treatment chambers for enhanced nutrient removal or for filtration of particles. 
Additionally, after biological treatment, calcium hypochlorite tablets may be stacked in a 
partially submerged capsule to impart chlorine disinfection of the effluent prior to seepage 
pit disposal. 

An ATU operates effectively as long as the tank is aerated to promote biological degradation 
of organic matter.  Buildup of biological solids occurs at a slower pace than in septic systems 
due to sustained decay of bacterial matter itself in an aerobic environment.  Sludge pumping 
schedules are typically longer than two years.



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-8 

 

Source: EPA [17] 

Figure 6-2 Flow Schematic of ATU System 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-9 

6.2.1.3 SUBSURFACE AND RECIRCULATING SAND FILTERS 

Subsurface and recirculating sand filters are listed in the HAR to be reviewed by HDOH on a 
case-by-case basis. A recirculating filter is a treatment technology in which septic tank 
effluent percolates through a bed of sand or textile material, undergoing further biological 
treatment. Carbon oxidation, nitrification, and denitrification can all occur. A portion of the 
percolated water is pumped back to the pump chamber or the treatment process, and 
another portion passes on to a dispersal system, such as drip irrigation or a seepage pit. The 
nitrate in the recirculated water undergoes denitrification under anaerobic conditions. See 
Figure 6-3 for an illustration of recirculating filters. 

 

Source: EPA [17] 

Figure 6-3 Flow Schematic of Recirculating Sand Filter 

6.2.1.4 ALTERNATIVE TOILETS AND INNOVATIVE TREATMENT AND DISPOSAL 

OPTIONS 

Alternative toilets including composting toilets and incinerator toilets were developed for 
use in locations where water or electricity is scarce. In Hawai‘i, household gray water (not 
from toilets and kitchen sinks) must have an overflow pathway to a wastewater treatment 
and disposal system in accordance with HDOH gray water reuse guidelines [20]. Therefore, if 
an alternate toilet is installed, it must be in combination with a wastewater and disposal 
treatment unit. Figure 6-4 shows a flow schematic of the components that must be installed 
for an alternative toilet system. 

Currently, many innovative wastewater treatment systems are commercially available 
outside of Hawai‘i. For emerging technologies in the research phase or undergoing pilot 
testing, such as nano membrane toilets (“Gates toilet”), they are reviewed and approved by 
the HDOH director on a case-by-case basis.  



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-10 

 

Source: Incinerating Toilets, Inc. [21] 

Figure 6-4 Flow Schematic of Alternative Toilet System 

6.2.2 Decentralized Cluster System 

Per HAR regulation, if total development of an area exceeds 50 single family dwelling units 
or if flow exceeds 15,000 gallons per day for buildings other than dwellings, an IWS may not 
be used. In these situations, decentralized cluster packaged treatment units would be an 
option. 

Available cluster wastewater treatment technologies include extended aeration activated 
sludge, membrane bioreactors (MBRs), attached growth bioreactors, moving bed bioreactors 
(MBBRs), and other package treatment plants. These treatment technologies are available in 
pre-engineered, self-contained treatment units of various specific treatment capacities. 
Installation generally would involve pouring of a concrete pad for the system, bringing in 
power supply, influent piping, and possibly seeding with a source of bacteria. The system 
would then be ready to start operations. 

Available effluent disposal methods include leach fields for smaller flows or other methods 
(see Section 6.3.1) for larger flows. For solids handling at decentralized cluster systems, it 
may be more economical for biosolids to be hauled to an existing larger WWTP for further 
processing. 

6.2.2.1 EXTENDED AERATION ACTIVATED SLUDGE 

This is a variation of the conventional activated sludge (CAS) process, but uses longer 
aeration time and longer sludge age to provide removal of biodegradable organic 
wastes under aerobic conditions without primary settling. The long aeration time 
means a larger aeration tank than CAS. The process has a high BOD removal 
efficiency and generates less sludge than CAS. 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-11 

6.2.2.2 SEQUENCING BATCH REACTOR 

Sequencing Batch Reactor (SBR) systems are designed for batch treatment of waste 
water. An SBR is typically used for sewer systems that have a wide range of inflow 
and/or organic loadings. The SBR system requires limited operator attention. The 
SBR systems generally produce a stable, high quality effluent. SBR plants can be 
designed to be mechanically simple, flexible and easy to operable. The biochemistry 
in the SBR process is similar to the extended aeration AS process. Aeration, un-
aerated mixing, settling, decanting effluent, and solids wasting are all accomplished 
within a single pair of tanks. While one tank is filling with wastewater and running 
through the un-aerated mixing, and aeration cycles the other tank is idle with no flow 
entering it while the solids settle, effluent is decanted, and the waste sludge is 
removed. At the end of the cycle the tanks alternate. After the waste sludge pumping 
cycle is completed the influent valves switch to begin filling the tank that had been 
decanted, and the other tank that was in the react mode would be put into “idle” 
mode allowing the solids settle, the effluent to be decanted, and the waste sludge 
to be removed. 

6.2.2.3 MEMBRANE BIOREACTOR 

Membrane Bioreactor (MBR) is an activated sludge process that uses membrane 
filtration instead of a secondary clarifier to separate mixed liquor from treated 
effluent. Fine screening is an essential pre-treatment step to protect the membranes 
from damaging debris and particles. Fine screens extend the membrane life, reduce 
operating costs, and guarantee a higher sludge quality. MBR systems nearly always 
have an anoxic tank and internal pumping of mixed liquor to facilitate nitrogen 
removal via denitrification. An MBR is a recommended process for water reuse 
applications, since the membranes provide a barrier to many pathogens. Better 
effluent quality does come with higher capital, operation, and energy costs, which 
may present hurdles to implementing MBR systems for cluster systems. 

6.2.2.4 AERATED LAGOONS  

Aerated lagoons can be used to treat municipal and industrial wastewaters that are 
low (100 to 200 mg/L BOD5 and TSS concentration) to medium (200 to 300 mg/L 
BOD5 and TSS concentration) strength. Aerated lagoons require a relatively large 
amount of land compared to other alternatives. O&M requirements are typically less 
than those required for extended aeration AS, SBR, or MBR technologies considered 
for this report. Aerated lagoons typically include lining systems, inlet and outlet 
structures, hydraulic controls, aeration equipment, and aeration system 
anchorage/restraint cables. For secondary treatment applications effluent filters are 
suggested for effluent polishing to remove suspended solids/algae from the effluent 
as needed to meet HDOH effluent limits for BOD and TSS (typically 30 mg/L) . 

6.2.2.5 ATTACHED GROWTH BIOREACTORS 

These take advantage of biological treatment by promoting biological mass to grow 
as a biofilm on the surface of a media or disk, as opposed to suspended flocculated 
biomass in an activated sludge process. The media should have a large surface area 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-12 

to volume ratio to support microbial growth and form biofilms. Some versions of the 
process eliminate secondary clarifiers, decreasing associated cost and space 
requirements. 

6.2.2.6 MOVING BED BIOREACTOR 

This process is a combination of activated sludge (suspended growth) and attached 
growth processes. It uses plastic floating media within an aeration basin to carry 
attached growth on biofilms. Pre-treated (settled) influent enters the aeration basin 
for treatment and may enter a second basin for further treatment (full nitrification). 
Fine-bubble aeration with high oxygen transfer efficiency is commonly used for 
mixing/suspension. In order to keep the carrier media in the tank, there is a strainer 
attached to the aeration basin effluent pipe. The aeration effluent, which contains 
sloughed biofilm and suspended solids, is conveyed either to a secondary settling 
tank or, more commonly, to a dissolved air flotation separator. 

6.2.3 Centralized Treatment System 

For Alternatives 2A and 2B, the proposed WWTP site is located south of the Pāhoa Fire 
Station and Driver License & Registration Office site along Kea‘au-Pāhoa Rd. The site is 
approximately 10 acres. Since the site is adjacent to commercial and residential lots, buffer 
zones should be provided from the WWTP.  

In a centralized treatment system, wastewater is collected by a network of sewer lines that 
discharge to a WWTP. The WWTP would consist of facilities and equipment for pretreatment 
(e.g., screens, grit chambers, and/or equalization basin), primary treatment (e.g., primary 
clarifiers), biological (secondary) treatment (e.g., activated sludge, SBR, MBR, attached 
growth process such as trickling filters, aerated lagoon, moving bed reactor etc.), and tertiary 
treatment (e.g., filtration, disinfection). The treated wastewater would continue to disposal 
(see Section 6.3 on disposal options). Solids would be processed (e.g., dewatering, 
thickening, and stabilization) (Section 6.2.3.1) and sent to disposal or reuse (Section 6.3.2). 
Odor control would be provided at all centralized WWTP (example: chemical addition, air 
treatment such as activated carbon, chemical scrubbers, biofilters, biotrickling filters etc.). A 
typical WWTP conceptual site layout is shown on Figure 6-5.   

6.2.3.1 SOLIDS HANDLING AND DISPOSAL/REUSE OPTIONS     

Options for wastewater sludge handling and disposal for the centralized system alternatives 
are discussed in this section. These include thickening, stabilization, and dewatering. It may 
also be economical for biosolids to be hauled to another WWTP, such as Hilo WWTP, for 
further processing. 

Dewatering and Thickening     

Dewatering and thickening is the process by which biosolids are condensed to 
produce a concentrated solids product and a relatively solids-free supernatant. 
Thickening of wastewater solids reduces the volume of residuals, improves 
operation, and reduces costs for subsequent storage, processing, transfer, end use 
or disposal. Thickening is often used before anaerobic digestion or lime stabilization 
to reduce capital costs of stabilization equipment.  There are several different 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-13 

methods for thickening biosolids, including belt filter press, centrifugal thickening, 
gravity belt thickening, and heat drying. 

Belt Filter Press: A belt filter dewaters by applying pressure to the biosolids to 
squeeze out the water. Biosolids sandwiched between two tensioned porous belts 
are passed over and under rollers of various diameters. Increased pressure is created 
as the belt passes over rollers which decrease in diameter. Belt filter presses can be 
used to dewater most biosolids generated at municipal WWTPs and are a common 
type of mechanical dewatering equipment. Using mechanical equipment to dewater 
solids may not be the most cost-effective alternative for WWTPs operating at less 
than about 4 mgd, which is the case for Pāhoa. In these situations, it may be less 
expensive to haul liquids to another facility, such as Hilo WWTP, for dewatering and 
processing or disposal rather than installing dewatering equipment [22]. 

Centrifuge Thickening and Dewatering: This is a high speed process that uses the 
force from rapid rotation of a cylindrical bowl to separate wastewater solids from 
liquid. Thickening before digestion or dewatering reduces the tankage needed for 
digestion and storage by removing water. Centrifugal thickening can be cost effective 
for small plants. WWTPs that must landfill wastewater solids may benefit from the 
use of a centrifuge [23]. 

Gravity Thickening: This uses the natural tendency of higher-density solids to settle 
out of liquid to concentrate the solids. Gravity thickeners consist of a circular tank 
(usually with a conical bottom) that is fitted with collectors or scrapers at the bottom. 
Primary and/or secondary solids are fed into the tank through a center well, which 
releases the solids at a low velocity near the surface of the tank. The solids settle to 
the bottom of the tank by gravity, and the scrapers slowly move the settled, 
thickened solids to a discharge pipe at the bottom of the tank. A v-notch weir located 
at the top of the tank allows the supernatant to return to a clarifier [24]. 

Heat Drying: In this process, heat from direct or indirect dryers is used to evaporate 
water from wastewater solids. A major advantage of heat drying versus other 
biosolids improvement methods is that heat drying is ideal for producing Class A 
biosolids (see Section 6.3.2 for the different classes of biosolids). Heat drying does 
require a substantial capital investment and a large amount of energy [25]. 

Stabilization     

Wastewater solids need to be processed or stabilized before they can be beneficially 
used. Stabilization helps to minimize the potential for odor generation, destroys 
pathogens (disease causing organisms), and reduces the material’s vector attraction 
potential. One method of stabilization is to add alkaline materials to raise the pH 
level to make conditions unfavorable for the growth of organisms (such as 
pathogens).  

Alkaline stabilization can achieve the minimum requirements for both Class A and 
Class B biosolids (see Section 6.3.2 for the different classes of biosolids) with respect 
to pathogens, depending on the amount of alkaline material added and other 
processes employed. Generally, alkaline stabilization meets the Class B requirements 



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-14 

when the pH of the mixture of wastewater solids and alkaline material is at 12 or 
above after 2 hours of contact. Class A requirements can be achieved when the pH 
of the mixture is maintained at or above 12 for at least 72 hours, with a temperature 
of 52°C maintained for at least 12 hours during this time. 

Where lime or another alkaline additive (for example, recycled kiln dust), is relatively 
inexpensive, alkaline stabilization is often the most cost-effective process for 
wastewater solids stabilization. Alkaline stabilization is also practical at small WWTPs 
that store wastewater solids for later transportation to larger facilities for further 
treatment [26]. 

Anaerobic Digestion      

Anaerobic digestion is a naturally occurring biological process in which large 
numbers of anaerobic bacteria convert organic matter into methane and carbon 
dioxide (a mixture called biogas) in the absence of air. It is a widely used biological 
process for treating wastewater solids. This process stabilizes the organic matter in 
wastewater solids, reduces pathogens and odors, and reduces the total solids/sludge 
quantity by converting part of the volatile solids fraction to biogas. Anaerobic 
digestion results in a product that contains stabilized solids, as well as some available 
forms of nutrients such as ammonia-nitrogen [27].  



LEGEND

LIQUID STREAM

Figure 6-7
Pāhoa WWTP -

Conceptual Process
Schematic Site Plan

DISINFECTION

TO EFFLUENT
DISPOSAL OR
REUSE

SECONDARY TREATMENT

OPERATIONS BUILDING

PRELIMINARY/PRIMARY
TREATMENT

INFLUENT
PUMPING

SOLIDS HANDLING

TO SOLIDS
DISPOSAL OR
REUSE

BUFFER ZONE

BUFFER ZONE

BUFFER
ZONE

BUFFER
ZONE

SOLID STREAM

SITE BOUNDARY

BUFFER ZONE
BOUNDARY

TREATMENT
PROCESS AND
STRUCTURE

Note: The site layout spans
approximately 5 acres.
Illustration not to scale.

Figure 6-5

Conceptual Site Layout
for Pāhoa WWTP

October 2023 6-15



Final Feasibility Study Report  
Wastewater Feasibility Study for the Town of Pāhoa 

October 2023 6-16 

6.3 DISPOSAL OR REUSE OPTIONS 

In the IWS and decentralized system alternative, disposal would occur onsite (see Section 
6.2.1).  

After wastewater treatment in the centralized system alternatives, the effluent and solids would 
have to be disposed of or reused appropriately. The subsections below describe these different 
disposal or reuse options.    

6.3.1 Effluent Disposal or Reuse 

For a WWTP, available effluent disposal options include land application, water reuse, 
underground injection well, and surface water discharge. A meeting with HDOH Clean Water 
Branch (CWB) confirmed that primary methods that will be considered for effluent disposal 
in Pāhoa include:   

• Land Application 

• Recycled Water 

Disposal by injection wells/groundwater discharge is also possible in some situations as 
discussed below.  

6.3.1.1 LAND APPLICATION     

Land application refers to an effluent disposal system in which treated wastewater is applied 
to land using infiltration basins. Infiltration is typically a shallow (about 6-foot deep) earthen 
depression with an inlet pipe and berm around its perimeter. Water disposal occurs by 
seepage, evaporation, and plant transpiration. During seepage, effluent undergoes further 
treatment as it percolates through the soil matrix to the groundwater. Wastewater that is 
applied to land generally must have passed through both primary and secondary treatment 
at a minimum.  

There are other types of land application for effluent disposal, such as slow-rate land 